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SUSPEN

No. Item No.

A2300000471
A2294000196
A2238000113
A2300000608
A2292000102
A2036000025
A2294000102
A2221000033
A2294000182
10 A2300000610
11 A2294000105
12 A2294000085
13 A2221000032
14  A2221000034
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MERIDA. MORE BIKE.

SO0

Item

BOLT
WASHER
SCREW
SCREW
WASHER
MOUNT
WASHER
BEARING
LOCKRING
SCREW
WASHER
WASHER
BEARING
BEARING

HARDWARE

Detail information

M6x10D10mm L38mm

for M6 sunkenhead screw OD16mm
MBx1L16mm

M8x1

0OD19mm ID15mm HO,3mm

for shock without buhsing

0D21mm ID171mm H3mm
6803V-2RS OD26mm ID17mm W5mm
for bearing

M15x1 L16mm

0D17mm ID12.1mm H2mm

0OD15.5mm ID10.1mm H2mm
6801V-2RS OD21mm ID12mm W5mm
6800V-2RS OD19mm ID10mm W5mm

Pieces Torque

1

Nm

10~12

Item No.

A22940001897
A2300000475
A2300000611
A2302000082
A2031000076
A2161000162
A2300000151
A2294000016
A2300000598
A2221000040
A2221000043
A2300000609
A2311000102

Item

WASHER
BOLT
SCREW
NUT

LINK

CABLE GUIDE
SCREW
WASHER
BOLT
BEARING
BEARING
SCREW
RD-HANGER

Detail information

for M6 sunkenhead screw OD18.5mm
M6x10D10/12mm L55mm
M15x1L18.5mm

M15x1 flipchip

M4x0.7 L12mm

0D19mm ID15.1mm H3mm
M6x10D15/17mm L55mm
172607V-2RS 0D26mm ID17mm W7mm
3802V-2RS 0D24mm ID1Smm W7mm
M10x1L1Smm

UDH

Pieces Torque

Nm

8~10
13~15

SMALL
No. Item No.

1 A21610000211
2 A2161000227
3 A22388000004
4 A2161000079
5 A2300000231
6 A2164000062
7 A2298000107
8 A2292000008
9 A2232000042
10 A2232000028
11 A2300000484
12 A2292000106
13 A2298000224
14 A2116000239

PARTS

Item Detail information

CABLE GUIDE for headtube

MOUNT for tube/accesoires
SCREW M5x0.8 L1Smm

COVER for service opening
SCREW M3x0.5 L8mm

MOUNT ISCG-05

SCREW M6x1L12mm

WASHER OD10mm ID6.2mm H3mm
MOUNT Mount for chain guide

CHAIN GUIDE for 28T-36T

SCREW M4x0.7 L1'Omm

WASHER 0OD10mm ID6.2mm HO.5mm
SCREW M6x1L16mm

PROTECTOR

Pieces Torque

Nm

8~10

1,5~2

24

25
26

Item No.

A2300000318
A2136000076
A2298000223
A2158000078
A2258000079
A2191000185
A2358000131
A2358000132
A2362000121

A2002000135

A2029000034
A2028000042

Item

SCREW
MOUNT
SCREW
PROTECTOR
CABLE PLUG
HEAD SET
PROTECTOR
PROTECTOR
PROTECTOR

THRU AXLE

TUBE
TUBE

Detail information

M4x0.7 L12mm

PM200

M6x1L12mm

for chain stay

for brake

MERIDA/VP-8158 (MH-P16/MH-P16)
for down tube

for down tube

for seat stay

EXPERT TR; L=178.5mm M12x1
TL=13.5mm

foam; IDSmm L600mm
foam; IDBmmM L600mMm

—21

26 g

/N

Pieces Torque

Nm
3 =5
1
3 6~8
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